
FIG. PART NO. 
31-15-0135 

: 23-66-0880 
3 31-50-0490 
4 22-90-0145 
5 22-64-0136 
6 06955319 
7 06-97-3400 
6 43-44-0540 

-- 
l”o 22-56-0160 
11 42-46-0100 
12 31-15-0145 
13 49-90-0285 
14 49-90-0770 
15 06955390 
16 06-95-5330 
17 42-68-0410 
18 06955315 
19 3 l-44-0395 
20 45-66-0085 
21 42-86-0120 

Component Parts (Small a) Are Included 
When Ordering The Assembly (Large nt). 

DESCRlPTlON OF PART 
Housing Cap 

%?&%&hing 
Power Cord 
10 x 3/8 Ground Screw 
10 Split Lockwasher 
Motor Top Gasket 
Motor (See Motor Housing Kit Below) 
Wire Connector 
Ball Float 
Plastic Cover Lid 
Cloth Filter 
Foam Sleeve 
10 x 2-3J4 Lg. Slt. H. H. Screw 
10 x 3/4 Lg. Slt. Ii. H. Screw 
Bud& 
10 x l/2 Lg. Slt. H. H. Screw 
Handle Pkg. (2 Handle 8 Screws) 
Tank 
Inlet Fitting 

NO. REG. 
y 

ii : 
(1) 

SEE REVERSE SIDE OF THIS BULLETIN 
FOR VACUUM CLEANER DOLLY 

-MOTOR HOUSING KIT _ 
14-46-8950 r- ‘\ 

:IG. PART NO. 
9A 31-15-0136 
9B 23-66-0885 
9C 31-50-0181 
9D 22-90-0145 
9E 22-64-0137 
9F 06955319 
9G 06-97-3400 
9H 43-44-0555 
9J 23-30-0165 
9K 22-56-0160 
9L 12-20-8956 
9M 43-44-0540 
9N 44665365 
9P 10-20-8950 
90 lo-208955 
9R 06955330 
9s 06-95-5391 
9T 10-15-1610 

Power cord 
%lO x 3/8’ Slt. Hex Hd. Ground Screw 
#lo Split Ring Lockwasher 
Motor Bottom Gasket 
Motor 
Wire Connector 
Service Nameplate Kit 
Motor Top Gasket 
Motor Plate 
Warning Label 
French/Seanish Label 
t10 x 3/4 Hex Hd. Screw 

I 
Not Shown 

110 x 3’ Hex Hd. Screw Not Shown 1 
Warning Label 

MILWAUKEE ELECTRIC TOOL CORPORATlON 
13135 W. LISBON RD., BROOKFIELD, WI 53005 

omg.2 



VACUUM CLEANER DOLLY 

FIG. PART NO. 
1 U-620731 
2 O&97-4050 
3 06-581525 
4 4398-0300 
5 42-361585 
6 45-960210 
7 42-52-0270 
8 43-40-0191 
9 43-40-0196 
10 06-55-1985 
11 06-97-4100 
12 
13 42-12-0101 
14 45-88-7500 
15 44-M-5351 
16 45-960221 
17 06-75-0100 
18 42-38-0171 

DESCRIPTION OF PART 

114. split Fting Lo&washer 
l/4-20 Hex Nut 
Threaded Knob 
Tank Retainer 
lO=wheel 
Hub Cap 
Rear Frame 
Main Frame 
916 - 18 Hex Nut 
me’ split Ring Lock Washer 
916 - 18 x 2-112’ Hex l-id. Bolt 
Axle 
l/4’ Flat Washer 
Caster Sodcet 
Caster 
1/4-2gx3/4’HexHd.MachmScrew 
Bumper 

NO. REQ. 

(1) 
(6) 

I:; 
(1) 
(2) 
(2) 

I:; 
(1) 
(1) 
(1) 
(2) 
(2) 
(1) 
(1) 
(6) 
(1) 

-1 

16 


